

Pharmacy First Service for everyday health conditions - Formulary

Maximum TWO products per consultation

ONLY GSL or P medicines can be supplied in line with licensed age limits or those indicated in the service algorithm

SYMPTOM	PRODUCT (age limits)	PACK	BSO CODE
ACNE VULGARIS	Benzoyl peroxide 5% gel (Acnecide®) > 12 years	30g	<u>79114</u> 30
ATHLETE'S FOOT	Clotrimazole 1% cream > 6 years	20g	<u>79043</u> 20
	Miconazole 2% cream (Daktarin®) > 6 years	15g	<u>79020</u> 15
	Terbinafine 1% gel (Lamisil AT®) > 16 years	15g	<u>79091</u> 15
DIARRHOEA (ACUTE)	Loperamide 2mg capsules > 12 years	6	<u>79083</u> 6
	Loperamide 2mg capsules > 12 years	12	<u>79102</u> 12
	Oral rehydration sachets (Dioralyte®) > 3 months	6	<u>79103</u> 6
	Oral rehydration sachets (Dioralyte®) > 3 months	20	<u>79104</u> 20
	Oral rehydration sachets (Dioralyte Relief®) > 3 months	6	<u>79105</u> 6
	Oral rehydration sachets (Dioralyte Relief®) > 3 months	20	<u>79106</u> 20

EAR WAX	Olive Oil Ear Drops (DT) > 12 years	10ml	<u>79108</u> 10
	Sodium Bicarbonate 5% Ear Drops (DT) > 12 years	10ml	<u>79109</u> 10
GROIN AREA INFECTION (Dhobie Itch)	Clotrimazole 1% cream > 16 years	20g	<u>79043</u> 20
	Miconazole 2% cream (Daktarin®) > 16 years	15g	<u>79020</u> 15
	Miconazole 2%, HC 1% cream (Daktacort HC®) > 16 years	15g	<u>79021</u> 15
	Terbinafine 1% gel (Lamisil AT®) > 16 years	15g	<u>79091</u> 15
HAEMORRHOIDS	Anusol® cream > 16 years	23g	<u>79116</u> 23
	Anusol® ointment > 16 years	25g	<u>79117</u> 25
	Anusol® suppositories > 16 years	12	<u>79118</u> 12
	Anusol® Plus HC® ointment > 18 years	15g	<u>79119</u> 15
	Anusol Plus HC® suppositories > 18 years	12	<u>79120</u> 12
HEAD LICE (when treating a group of patients only one consultation fee should be claimed)	Bug Busting Kit (may be used for more than one family member to detect and treat head lice)	1	<u>79092</u> 1
	Dimeticone 4% lotion (Hedrin®) > 6 months	50ml	<u>79081</u> 50
	Dimeticone 4% lotion (Hedrin®) > 6 months	150ml	<u>79082</u> 150

Caution see fire risk warning on pack	Malathion 0.5% aqueous liquid (Derbac M®) > 6 months	150ml	<u>79054</u> 150
MOUTH ULCERS	Hydrocortisone 2.5mg muco-adhesive buccal tablets sugar free (DT) > 12 years	20	<u>79111</u> 20
SCABIES	Permethrin 5% cream (Lyclear®) > 2 years	30g	<u>79121</u> 30
	Malathion aqueous 0.5% (Derbac M®) liquid > 2 years	150ml	<u>79054</u> 150
THREADWORMS (when treating a group of patients only one consultation fee should be claimed) <i>One 30ml bottle may be used to treat more than one family member</i>	Mebendazole 100mg chewable tablets (Ovex®) > 2 years	1	<u>79093</u> 1
	Mebendazole oral suspension 100mg/5ml (Ovex®) > 2 years	30ml	<u>79100</u> 30
ORAL THRUSH (NOT with interacting medicines such as warfarin)	Miconazole 20mg/g Oromucosal gel sugar free (Daktarin®) > 4 months or > 5-6 months in preterm babies	15g	<u>79112</u> 15
VAGINAL THRUSH	Clotrimazole 2% cream (Canesten Thrush cream®) 16 – 60 years	20g	<u>79095</u> 20
	Clotrimazole 500mg pessary (Canesten®) 16 – 60 years	1	<u>79042</u> 1
		5g	<u>79096</u>

Cream and Pessary Combi = 2 products Internal and External creams Combi = 2 products	Clotrimazole 10% vaginal cream (Canesten internal cream®) 16 – 60 years		5
	Clotrimazole Combi (Canesten Combi®) 16 – 60 years	1	<u>79097</u> 1
	Clotrimazole Cream Combi (Canesten cream Combi®) 16 - 60 years	1	<u>79098</u> 1
	Fluconazole 150mg capsule 16 - 60 years	1	<u>79087</u> 1
VERRUCA	Salicylic acid 12% / lactic acid 4% (Salatac® gel) > 2 years	8g	<u>79123</u> 8
	Salicylic acid 16.7% / lactic acid 16.7% (Salactol® collodion paint) > 2 years	10ml	<u>79124</u> 10
	Salicylic acid 26% (Occlusal® cutaneous solution) > 2 years	10ml	<u>79125</u> 10
CONSULTATION FEE	Service Consultation Fee (NI)	1	<u>79070</u> 1

The reimbursement price paid by BSO will be listed on a monthly basis in the Drug Tariff in the Everyday Health Conditions Section Part 1B available at

<http://www.hscbusiness.hscni.net/services/2034.htm>